

Test Report No. SL317032108783TX Date: Apr 21, 2017 Page 1 of 2

WUHAN TECHNICHE CO.,LTD NO.5647 DONGXIHU AVENUE, DONGXIHU DISTRICT, WUHAN, HUBEI

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description Mock up: in black

Sample Receiving Date Apr 17, 2017

Test Performing Period Apr 17, 2017 - Apr 21, 2017

Test Performed Selected tests as requested by applicant.

Test Result(s) Please refer to the next page(s).

Conclusion(s)

Coolness Test (Q-Max) Μ

Remark(s) = Meet Client's Requirement

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Nan Jing Branch

Susan Wang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

**Attention:To check the authenticity of testing / insection report & certification of the conducture at telephone: (86-755) 8307



Test Report

No. SL317032108783TX

Date: Apr 21, 2017

Page 2 of 2

Test Result:

Coolness Test (Q-Max)

Test Condition:

Machine: KEF-F7(THERMO LABO II)

Temperature: 20°C Relative Humidity: 65%

 $\Delta T = 20^{\circ}C$

Back side

Original	1	2	3	4	5	
W/cm ²	0.234	0.228	0.230	0.240	0.221	
Original	6	7	8	9	10	Average
W/cm2	0.241	0.226	0.241	0.233	0.215	0.231

Client's requirement: Min.0.170 W/cm²

##: This test was carried out by Boken lab.

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

**Attention:To check the authenticity of testing / insection report & certificate, please contact us at telephone: (86-755) 8307